4, faxie Yo fazafaeey, IWqR (3. 1)
';mm_'
FRfaeT T .y T- PURSEY S22 12023 AR, Ris, 08-08-2023

Tender for supply of Equipments/instruments under DST-PURSE (SR/PURSE/2022/145),
SERB (CRG/2022/003926) and SERB (EEQ/2022/000967) PROJECTS

. IMavier oo fawafdaey, vogR @1 ok & Fmfaret qur 3@ sifdga fawaret @
Equipments/Instruments, fabricated technical set-ups for studies on removal of pollutants
from smoke/wastewater, and associated accessories to ensure the operational conditions of
all instruments/Equipments/Fabricated Set-Ups, immediately after installation for the
target parameter analysis under the DST-PURSE (SR/PURSE/2022/145) and SERB

(CRG/2022/003926) and SERB (EEQ/2022/000967) Projects 9l %9 &3 & forg Hiereia
[...]
e« MOC 1SS 316

e Product draining under pressure condition without affecting steady state operation
and avoiding gas release on manual collection.




( | Technical Specifications of Liquid Product Receiver t tank (LRYV)

i e Capacity - 500 ml
e Max Pressure : Atmospheric
e Max temperature - Ambient

Technical Specifications of Pressure Control Valve:

e Make : TESCOM OR EQUIVALENT
e Operation : Manually

e Contact part M.O.C. : SS 316

e Operating pressure range : 0.7 to 100 Barg

e [Ind connection : 1/4" NPT

e Qn : 01 No

Pressure Gauge

e Make : Wika

e Pressure range : 0-100 Barg

e Qn : 01 No

SS316 Valves, Fittings & Tubing ‘
i

e Make : Swagelok/ Sandvik/ Autoclave Engineers
e« Qty . As per Requirement
Technical Specifications of Control System:

Control Panel

e Make : Rittal/ Eldon

o Type : PID based controller
e Operation : Manual

e C(lassification : [P41

Control panel should be designed which allows customer to control and monitor the
temperature. pressure, flow & safety limits. Alarm conditions should be provided for safe |
operations. '
Control panel is designed which allows customer to :

- To control and monitor the temperature, and flow. Monitor the pressure.
- Safety limits to ensure power stop to resistive load.
‘ Safety for sensor break alarms.
- Safety limit to stop the flow over pressure second level
Over Temperature Safety:

51 M%\CW




© 1 PID based PID temperature control system should be provided with MCBs for over

: " current protection. Alarm system with hooter to control unit provided.

Temperature Control:
Iemperature measured by Thermocouples should be displayed and controlled by PID.
Pressure Indication:

Pressure measured by Pressure transmitter should be displayed on PID based

Microcontroller
Safety:

All heating modules should be provided with individual MCB along with main MCB

on control unit.

| {I_H Specifications for g:ig_nnulyzer for the detection and quantification of toxic gases in
smoke’ standard gas mixture
Toxic gases CO2, CO. NO, NOx, SO2, TVOCs etc will be primarily investigated for
the removal studies in smoke plume/standard gas mixtures in the experiment. Suitable
and appropriate gas analyzer should be provided and should be attached to the setup
designed as per specifications (A). Expected concentrations of said gaseous
components in smoke plume/ standard gas mixtures will be: CO2- >5000 ppm: CO- >
30 ppm: SO2-> 50 ppm. NO-> 150 ppm, NO2- > 150ppm, TVOCs- > 500 ppm:
whereas expected concentrations of said gaseous components in smoke plume/ standard
cas mixtures after passing through the experimental adsorbent filled reactor may be less
than 1-5 ppm for SO2. NO, NO2, CO and less than 100 ppm for CO2 and TVOCs.
Appropriate and compatible outlet of the reactor should be for gas analyzer. The
selection of gas measurement technique should ensure the high accuracy and
compatibility for the concentrations of target gases as described above. Preferred
technologies are FTIR based with temperature controlled 10 meter gas cell. a pressure
gauge and [.N2 cooled MCT detector.

N b L
L2 S
A

52 |



2. Technical Specification for technical setup to carryout removal studies on Water/ wastewater
contaminants

Technical Section

I'echno commercial offer includes supply of below Ilsted items:

SN | Technical Description/ \pgullcanon ._-W

01 “Water Treatment Setup”

Water Treatment Setup is to be designed for Atmospheric pressure & Ambient
lemperature.

' Technical Specificali_(;_ns_ -offi;]uid Feed tanks

o Capacity : 10 L for Liquid feed pump LII
o Capaciny : 100 L for Liquid feed pump III
e Max Pressure : Atmospheric

e Max temperature : Ambient

« Qn : 03 Nos

Technical Specifications of Liquid Feed Pump I: '

» Flow Rate range :6 LPH

e Designed Pressure : 10 Bar

e Turndown ration : 1:1000

e Approvals : CE,CSA-US.NSF61.EAC,RCM

¢ Operation mode : Analog control 0/4-20 mA

o End Connections : 1/8"0OD

e Inline Filter size : 60-100 micron

» Inline Pressure Gauge Range : 0 to 4 Barg (Make-Wika) .
o Inline pressure safety valve  : (Make-Swagelok) |
e Inline Check Valve rating : 1/3 psi cracking pressure(Make-Swagelok) |
e Inline manual valve : Three way valve (Make : Swagelok)

e OQn : 01 No

Technical Specifications of Liquid Feed Pump 11: '

e Flow Rate range ;18 LLPH

o Designed Pressure : 10 Bar ‘
o lTurndown ration : 1:800 |
* Approvals : CELCSA-USNSF61.EAC,RCM |
e  Operation mode : Analog control 0/4-20 mA ]

\,\/WW \“g“/ 7& 4



54 |

Find Connections

Inline Filter size

Inline Pressure Gauge Range
Inline pressure safety valve
e Inline Check Valve rating

e Inline manual valve

L] Ql}

Technical Specifications of Liq

» Flow Rate range

Designed Pressure
Turndown ration
 Approvals

e Operation mode

e End Connections

e Inline Filter size

e Inline Pressure Gauge Range
¢ Inline pressure safety valve
e Inline Check Valve rating
e Inline manual valve

e Qty

: 1/8"0D

: 60 micron

: 0 to 4 Barg (Make-Wika)

: (Make-Swagelok)

: 1/3 psi cracking pressure(Make-Swagelok )
: Three way valve (Make : Swagelok)

: 01 No

uid Feed Pump III:

: 60 LPH

: 10 Bar

: 1:800

: CE.CSA-US,NSF61.EAC,RCM

: Analog control 0/4-20 mA

: 1/8"OD

: 60 micron

: 0 to 4 Barg (Make-Wika)

: (Make-Swagelok)

: 1/3 psi cracking pressure(Make-Swagelok)
: Three way valve (Make : Swagelok)
: 01 No

*Note: As the type of pumps considered are not compatible to liquids with immiscible
particulate solid particles, the liquid used as feed shall be free from immiscible

particulate solid particles *

*Provision to connect each pump line to the reactor should be given, user has to
connect the required pump line manually*

Technical Specifications of Reactor:

Reactor

e Flow Mode

« M.O.C.

e Design Pressure

e Operating Pressure

e Design Temperature

e Operating Temperature
e Reactor Dimension

: Fixed Bed Up Flow

: SS 316

: 10 Barg

: Atmospheric

: 50.°C

: Ambient

: Around 52.5mm ID x 400mm Heated Length.
: 01 No

: Skin Based

101 No

Sampling Point: Two sampling points (One before and after the reactor will be

. Qt)

e Temperature control
e Qy

provided)

e Type

: Needle Valve




Make ' :_S“'ugao?—._ o B —|
QB 1 02 nos

sy
L]

Technical Specifications of Liquid Prod.uc-t Receiver tank (LR\_f)

o Capacity : 10 1. for Liquid feed pump LII
ce Capacity : 100 L for Liquid feed pump III

e Max Pressure : Atmospheric

e Max temperature : Ambient

e  Manual Switchover Valve : Ball Valve (Make: Swagelok)

e Drain Valve : Ball Valve (Make: Swagelok)

« Qi : 03 Nos

' SS316 Valves, Fittings & Tubing

e Make : Swagelok/ Sandvik/ Autoclave Engineers
¢ Quy : As per Requirement
Structure

Entire Reactor Unit be designed to fix on skid mounted structure, should be

made up of heavy duty Aluminium strut profile. |

M‘;@/\"&/ o ¢
oY @

55 |



Pt. Ravishankar Shukla University, Raipur (C.G.)
DST- PURSE PROJECT (SR/PURSE/2022/145)

TENDER SPECIFICATION FOR SUPPLY OF EQUIPMENT/LAB SETUP

(20) Technical specifications for the setup of safety infrastructure for management of
hazardous waste

SPECIFICATIONS FOR EFFLUENT TREATMENT PLANT

TREATMENT PROCESS
The plant is to be designed on updated wechnology incorporating FBBR/AMB/MBBR (F luidized Bed Bio
Reactor / Aerated Moving bed/Moving Bed Bio reactor)

Technology as under

Phyvsical Treatment:

Phy sical treatment should consist of separation of heavy suspended and floating matter and o remove oil and

prease (irany ) by physical process, like passing through screen chamber and oil and grease trap.
Equalization

Fqualization eonsists of holding the wastewater for some time in a basin/tank, to have wastewater of uniform

nature. Such an arrangenient will, of course be necessary when the wastewater produced by the industry varies in
characteristics and quantity over the entire day.

CHEMICAL TREATMENT

Ihe wastewater is to be passed through reaction tank where provision is to be given to add chemicals and to
coagulate them and passed through sedimentation tank Lo precipitate the impurities. The alum, or ferric salts like
ferrie chlorde or lerrie sulphate and lime or sodium hydroxide may be used to neutralize and precipitate the
impurities. The impurities are to be allowed to settle down by the gravity and overflow clear water is taken for
further treatment and the sludge is to be removed from the bottom and dried in sludge drying beds

Biological treatment

Ihe overflow of chemieal treatment to be given treatment in Aerobic Bio reactor where the air is to be diffused
trom the bottom through diffusers/mozzles by the compressor / blowers. The organic load is to be reduced with
the help of anached growth on FBBR/AMB media and growth in suspension with the help of dissolved oxy gen.
The BOD/COD load needs to be reduced considerably in bioreactor.

From the bio reactor the effluent should flow into the secondary clarifier. The sludge must settle down and the
clear supernatant be collected at the top launders. The sludge has to be recycled to the reactor to maintain
required level of MLSS. and excessive sludge is to be removed from bottom onto the sludge drying beds for

drving betore disposal. The overflow from secondary clarifier is to be discharged into the filter feed tank for
final treatment.

Tertiary treatment

I'he effluent coming from biological treatment is to be passed through the sand and carbon filter (containing sand
and carbon bed) with the help of filter feed pumps to remove the suspended and dissolved impurities and to
turther polish the effluent before final discharge. Treated effluent is lo be discharged for plantation within the
unit.

I'he basic principle ol the moving bed process is the growth of the biomass on the plastic supports that move in
the biological reactor via agilation generated by aeration systems (aerobic reactors).

The FBBR/MBBR system is to be an advanced high-rate wastewater treatment process utilizing free-floating
media which houses active biological cells. Essentially, FBBR system is to be a hybrid process were attached
growth and suspended growth treatment processes funetions simultaneously.

I'he most important part ol the FBBR/MBBR process is the specially designed foating media, which provides
large surface area for bacterial growth. Hence these carrier elements (medin) are in continuous movement,
available surface area is constantly exposed to the wastewater, and hence uniform biological growth takes place
over entire arca ol the media. *Continuous Movement' of this carrier element is to be driven by air bubbles
supplied inside the reactor by means on air diflusers.

Salient features of Media are _to be as foll :

= Void ratio of more than 90% - o ensure minimal or no ¢log of biomass inside the indiv idual media element.

= Higher ratio ol PSAZTSA (protected surface area / ol surface urea) — W0 ensure maximum sctive surface area
lor biological activity.

= Configuration of media should permit lower air quantity by encouraging fing bubble diflused acration system.
* Media configuration o ensure thinner and active biolilim over it

* Higher values of PSAZTSA ratio : indicator of lesser arca is exposure for wear tear.

56| Page \Q :
% & 4




TREATMENT SCHEME

Stage 1: Primary Treatment (1 KLD Effluent)
1.1. Bar Sereen Chamber (11 required)

1.2. Oil and Grease Chamber (11 required)

1.3. Collection tank

1.4, Primary Settler

Stage 2: Secondary or hiological treatment (for 1| KLD)
) MBBR Reactor

1) Seeondary Settler

stage 3 Tertiary treatment (for 1 KLD)

a) Filver Feed Tank

by Sand Filer

¢) Carbon Filter

d) My po Dosing Tank

Stage 4: Sludge Tveatment (for 1 KLIY)

a) Shudge Drying Beds

FEATURES OF BIO CARRIER TO BE AS FOLLOWS:

* It is to be All-in-one completely Packaged Sewage Treatment Plant.

= Minimal Maintenance & Civil Work for treatment.

= Very low running Cost,

» High Quality Effluent.

« 1t is 10 be on Skid Mounted Unit which ensures easy transportation and relocation if required at any stage.

« A modular single picce system that incorporates both extended acration unit and Secondary Settlement Compartmeiit
built at our Workshop including in-built Front Centralized Control Panel and offers an easy lo operate system even
employing semiskilled workers.

« Modular Skid based manufacturing to ensure that little preparation is required on site for installation including minimum
civil works.

« MBAR - high-rate bialogical aerobic system . It needs to be specially designed cross fluted PVC fixed film media to

provide lot of surface area (400-500 m 2/m3) for active bacteria to grow and treat the sewage within the same volume of the
aeration tank.

- Higher surface of Biodek for higher organic loading rates, reduction of overall size required [or the aeration tank.

« Supplier should have their own in house under the supervision of highly qualified professionals to check the stage wise
performance parameters of the plant as well as to help in proper monitoring of the complete system.

SCOPE OF SUPPLY

Primary Treatment:

BAR SCREEN -2 Nos

Application- Screening of floating matters

Size of spacing 20 mm (01 No), Sizs of spacing —10 mm (01 No)

MOC: MSEP

Make: Reputed Brand

LIFT PUMP SET -2 Nos
e Application- To feed Mixer tank.
e Type- Centrifugal. Monobloc, horizontal. Self-priming
e  Capacity- 0.2 — 0.5 m3/hr, Head- 08 m, MOC - CI. Make: Reputed Brand

REACTION AND FLOCULTAION TANK -1 Set
Application: For dosing and mixing of chemicals
Capacity- 0.2 m3/hr flow

Accessories: Supporting Structure, Ladder ete.
MOC — MS FRI? coated. Make: Reputed Brand

CHEMICAL DOSING SYSTEM (for Lime, Alum, Poly)
DOSING TANK — 3 Nos

s Application - Storage of chemicals
e Type- Vertical Capacity-20 Lir,, MOC - LDPE

PRIMARY SETTLER TANK -1 Lot
e Capacity- 0.2 m3/hr low
e MOC - MS | RE conted. Make: Reputed Brund =

. e JL— &
do. AN S



SECONDARY TREATMENT FOR SEWAGE
MBBR TANK -1 No o
Capacity- Suitable for 1 KI1.D. MOC ~ MS FRP coated. Make: 88 Enviro or any Reputed Brand

MBBR MEDIA FOR MBBR TANK -1Lot
Application = For reduction of organic load in MBBR lank. .
Sp. Surface Area -350- 400 m2/m3. MOC- PVC UV Stabilized

AERATION GRID FOR FINE DIIFFUSION (MBBR TANK) -1 Lot
Application - For providing air to MBBR Tank

AR BLOWER WITH ACCESSORIES -2 Nos
*  Application - Supply ol air for mixing, Capacity- 20 m3/hr
*  MOC - CL Pressure - 0.35 kg/em2, Accessories- MS base plate, V belt, Drive

and driven pulleys.

*  Make: Airvace/ SGN/ Equivalent

SECONDARY SETTLER TANK: | Lot
= Capacity :0.2m3/hr Mow
¢ MOCMS FRP Coated
*  Make: Reputed Brand

SLUDGE RECIRCULATION / REMOVAL PUMP -1 No
*  Application- For recyele / disposal of sludge.
*  Type- Centrifugal, Monobloc, horizontal, Self-priming, Capacity- 0.2 - 0.5 m3/hr, Head- 08 m,
« MOC-CI
*  Make: Kirloskar or Equivalent

TERTIARY TREATMENT FOR SEWAGE & EFFLUENT
FILTER FEED PUMP -2 Nos

= Application- To feed the treated Sewage to filter.
¢ Type- Centrifugal, Monobloc, horizontal, Self-priming
* Capacity- 0.2 — 0.5 m3/hr. Head- 25 m, MOC — Cl, Make: Kirloskar or Equivalent
SELF SUPPORTING MULTI GRADE SAND FILTER - 1 No
»  Application -Removal of fine suspended solids.
«  Capacity- 0.1 m"/ hr, Filtration Rate: 14 m' / m?/ hr, Media- under bed withgraded silica sand & Activated
Carbon granules, MOC -MS/FRP
CARBON FILTER -1 No !
*  Application -Removal of fine suspended solids. Colour & Odour Capacity- 0.1 m*/ hr, Filtration Rate: 14 m’ /

m*/ hr., Media- under bedwith graded silica sand & Activated Carbon granules, MOC -MS/FRP
HYPO DOSING TANK -1 No

*  Application - Storage of chemicals
¢ Type- Vertical Capacity-20 Lir., MOC — LDPE
FLOW METER AT OUTLET -1No
*  Turbine Type. Make: Kranti/Eqt
INTERCONNECTING PIPING, FITTING & VALVES -1 Lot
s MOC:uPVC
CENTRALIZED CONTROL PANEL (Wit automation for blowers & Pumps) -1 Lot
¢ Fabricated in 14 SWG/ 16 SWG CRCA sheet,
¢ Make: Internal Parts L&T/ Schneider/A BB/Eq|
ERECTION AND COMMISSIONING -1 Lot

OL R SCOPE

Civil work, Screen Chamber cum collection tank, Filter feed tank, Sludgedrying beds and Foundation for
Electromechanical equipment’s and electrical connection to panel etc.

Additional offers on: Annual maintenance and Running cost
)
i

58|Page

m@/v@w@ﬂ =



4N Pt. Ravishankar Shukla University, Raipur (C.G.) |

SERB PROJECT (CRG/2022/003926)

TENDER SPECIFICATION FOR SUPPLY OF EQUIPMENT/ LAB SETUP

(1) Portable FTIR/PID/EC/NDIR gas analyser/(s) for CO, CO2, NO, NO2,
S02, O3 etc under SERB Project (CRG/2022/003926). Primarily FTIR
based gas analyser will be preferred. If the cost of FTIR gas analyser will
be bevond the approved grant for instruments, then other technique(s) viz
PID/EC/NDIR etc., in combination or separately suitable for specified
target gaseous components with concentrations at sub-ppm or ppb levels

may be considered

(A) In case of FTIR based techniques

1. FTIR based Gas Analyser, spectrometer should be able to record the spectrum of a

sample in the wavenumber region of 6000 - 650cm-1 or suitable range that can imply

to quantify CO. CO2, NO, NO2, SO2 and other inorganic and organic gaseous

components up to ppb levels most accurately and enough separated peaks for all

gaseous components

Performance: Fast analysis, capable of collecting and analyzing spectra resolution and

reproducibility on the market per second at 0.5 cm-1 or resolution value that separate

peaks for all gaseous components including CO, CO2, NO, NO2, SO2, O3 and other

organic and inorganic gaseous components and also separate and minimize

background noise peaks

3. Gas Cell : System must be supplied with 10 meter gas cell with temperature controller
option to work from 40 — 180 deg. C or better.

4. Software should be user-friendly licensed software, System must be supplied with all
necessary attachments and accessories with warranty of 3-years

(8]

(B) In case of PID/Electrochemical/NDIR detection technique

1. Separate or combined instrument for measurement of CO, CO2, NO, NO2. SO2.
03, VOCs with measurement concentration levels upto ppb levels precisely and
accurately

. For measurement of said gaseous components in smoke plume emitted from

domestic heating activities and in ambient/indoor air, separate system or combined
system may be provided.

3. Suitable calibration system for all said gaseous components should also be provided.
Instrument should be equipped with data storage, transfer facility to laptop and data
ﬁ"f"}'f‘iﬁlﬂ“d interpretation software. Calibration system should also be quoted.
separately

2

1



P, Ravishankar Shukla University, Raipur (C.G.)

SERB PROJECT (CRG/2022/003926)

TENDER SPECIFICATION FOR SUPPLY OF EQUIPMENT/ LAB SETUP

2) Hydrothermal Autoclave 200 mL

3) Fixed TVOCs monitor:

It should have measurement capabilities accurately and precisely in ambient air and as well as
in smoke plume emitted from domestic heating activities. Calibration system for the sensors
should also be quoted. SEPARATELY.

Specification:

Wide Detection Range: 0.001 ppm to 20,000 ppm (Gas dependent)
Features:
e Fence Electrode
Should have technology for best PID performance.
Facility for easy change of mini PID detector, electrode stack and lamp
Batteries are to be certified to be changed within hazardous areas.
It is to have Intrinsically sage: ATEX; IECEx and CUL approvals.
¢ Loud audible sounders 95Dba or More
e Automatic Downloading option. 1,20,000 Data points or more

Intrinsically safe approvals as mentioned below:

111G ExiallC T4 Ga

Tamb = 5°F <Ta < +113°F (with lithium ion battery pack)
Tamb = 5°F <Ta < 104°F (with alkaline battery pack)
ITS-I22ATEX35111X

IECEx ITS 22.0025X

ITS22UKEX0635X

3193491 conforms to UL

Std. 913.61010-1

Certified to CAN/CSA Std.

Class | Division 1. Approval for Groups A, B, C & D, T4

Humidity: 0-99% RH (non-condensing)

Lamps :10.6 ¢V Krypton PID lamp (standard.) Optionally available :10.0 ¢V and 1.7
¢V lamps 1o

Data logging: 120,000 points including date and time stamp.




e Communication: Dircet USB 1.1 connection
e Calibration: 2- and 3-point calibration (via calibration kit accessory)